(Electrical and Electronics laboratory)

/;]5\ THE STANDARDS INSTITUTION OF ISRAEL

Translation of Test Certificate No. 7072339260
Issued under Section 12 of the Standards Law, 1953

Details of order:

Name of customer :TUV SUD Asia Ltd. Taiwan Branch
Address : 7F., No. 37, Sec. 2, Zhongyang. Taiwan
Date of order : 2020/12/01

Description of the product:

Information Technology

Model tested : NUC11PH Mini PC
Manufacturer : INTEL CORPORATION

Country of origin : China

Nature of test: Model test within the framework of market tests: Verification of a certificate for recognition

Compliance with the requirements of the Israeli Standard SI 62368 Part 1 — Audio/video, information and
communication technology equipment: Safety requirements, of November 2018.

This document contains 4 The test results in this This document is not a
pages and may be used only document refer only to the Standards Mark license
in full. item tested.

Test conclusions:

The tested product does not comply with the requirements in some of the clauses to which it was tested.
Details of the results are found in its inner pages.

Completion test for:

CB Test Certificate No.DK-106349-UL issued by UL(DEMKO),DENMRAK, dated 27.11.2020,

and EMC Letter of Acceptance No. NUC11PH issued by TUV SUD Asia Ltd. Taiwan Branch dated 30.11.2020,
and Energy Sources Test Report No. 6121020092101 issued by TUV SUD Asia Ltd. Taiwan Branch Co., Ltd

dated 29.12.2020.

This test certificate valid only with plug and wire which comply with Israeli Standard

The original test certificate was signed by:
Name : Daniel Pinhasov Position: Senior Practical Engineer Date: 2021/01/21

Year/month/day
Approved by: | ("7 ]
Name-: Ohayoh Abraham Position: Head of Household appliances branch Date: 2021/01/21

Year/month/day

I confirm that this is a true translation of the Hebrew original.Only the original test certificate is
authentic

wEy
Approved by:
Name : Ohayon Abraham Position: Head of Household appliances branch Date: 2021/01/21

Year/month/day
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Details of non-conformances

The tested product does not comply with the requirements of the following clause:

4.1.15 Marking and instructions
The tested product complies with the remaining requirements of the clauses to which it was tested

Broadened description of the product:

The following is marked on the products:

~ AGREE PAR L'ANRT MAROC
Imel NUC Numéro d'agrément: XX XXXXX XXXX xxxxw
B/ AR B Date d'agrément: XX/XX/XXXX
Contains FCC ID: PDSAX201D2

Intel. INTEL CORBORAION Contains IC: 1000M-AX201D2

2200 Mission College Bivd. AN iCEs- 3(BYNMB-3

Santa Clara, CA 95054 USA |FETEL no RCP\NAXtMoes
S Cor;lnens Modulo CNC ID: C-22445

CMIIT 1D: X00000XX P e E ovin A Complies With
LTE (] pteot32083 IMDA standards
a1/ B8 /Regulatory Model: NUC11PH «((CC-\H’['\ 1000071 @us R = £ USGHIB 2 AP
RS A/ EHMA [Electrical Rating:19.5V = 11.8A G iwmﬁx mYET XXXXXXX

CIDF 15000181
RSE N/ $iBEM /Date of Manufacture:

R-R-CPU-NUCH1PH
GEARMFERI B R R
HENS/ & EHiE /Made in China BT '”‘"i’ @ c € NUM ERCWWND?W 07 0 SRR S S R

Use only power supplies listed in the user instructions:

L'TE(.]" AC ADAPTER
A VAL TR B/ b RiE ge, 25
INPUT/# A/ 8 A - AC100-240V~50-60Hz, 3.5A &
OUTPUT/# /4 & 19.5V = 11.8A 230.0W /g
MODEL % 8/ ¥ : PA-1231-12

MADE INCHINA(D) + M X it/ P ¥ &

N ANHRREH ML

Wit ETHIRS M A

Factory LITE-ON TECHNOLOGY (CHANGZHOU) CO . LTD

!YS‘
- Apparatets stikprop skal Lisluttes en stikkontakt med jord
som giver forbindelse ti stikproppens jord
- Laite on liltettava suojakoskettimilla varustettuun pistorasiasn ITE MM

Apparaten skall ansiutas 1l jordat uttag

Lite-On Electronics (Europe) Lid /23, Apes Business Village, Cramimgton. Northumberiand, NE2J 7TBF UK

OS¢ ©@CEn .@-

170729-11
) AC ornp :93m0
IS 13252(Part 1)/ O 1o : mx» rax
IEC 60950-1 ois PA-1231-12 : D37

Lite-ON Tech. Crop.: 17%*
ﬁ vagi

s 0432-04UW100
R-41012386 6002270
www.bis.gov.in 02
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Clause Description of clause Defects Remark | Conclusion
no.
4.1.15 |Marking and instructions F.201 Label on the package - Does not
A Hebrew label on the package is Comply
lacking.

The importer’s name and address;
F.4. Instructions

F.5. Instructional safeguards

A Hebrew instructions and
instructional safeguards is lacking.

5.4.9 Electric strength test N/A

5.5 Components as safeguards N/A
(Exam only)

5.6.6 Resistance of the protective N/A

bonding system

201 Prevention of
electromagnetic interferences Complies

201.1 |Electromagnetic interference Complies
emissions in accordance
with Israeli Standard SI 961
Part 32

201.2 |Immunity of the equipment Complies
to electromagnetic

interferences in accordance
with Israeli Standard SI 961

Part 35
202 Power consumption N/A
202.1 |Power consumption during N/A
standby state
202.2 Maximum electrical power Complies
consumption for television
receivers
202.3 |Maximum electrical power N/A

consumption during active
standby state of a digital
channel converter for
reception of television
transmissions

G.4.2 Mains connectors N/A

G.7 Mains supply cords N/A

End of Test Certificate
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